

DATA SHEET

ARTICLE NUMBER: 5521.2001.000 / 999

MATERIAL:

Composition elastic:	90% Latex / 10% PP yarn		
Hooks:	Hooks are plastic coated and made of Q235 steel, hooks are not anodized.		
Construction:	Loop bungee		
Weight:	26g	Tolerance:	2g
Diameter:	6mm	Tolerance:	0.3mm
Rubber/latex	Latex	Thickness:	N/A

SPECIAL FINISHING:

UV Stability:	150 hours tested with no changes visible	Tested norm:	Tested by SGS according to: ISO 37-1- :2011 + ISO 4892-3 :2013
---------------	--	--------------	--

ELASTICITY:

Max Elongation:	150%	Tolerance:	10%
-----------------	------	------------	-----

COLOUR:

Dying method:	Black and White PP yarn
---------------	-------------------------

REQUIREMENTS:

Breaking strength:	25kg	Tolerance:	3kg
--------------------	------	------------	-----

PACKAGING:

Quantity per bag:	15pcs	Weight Box:	16 kg
Quantity per box:	600pcs		
Box size:	45x27x25cm		

CERTIFICATE :

Oekotex certificate:	No
----------------------	----

REFERENCE:

Sample:	See Ribbon&Rope reference sample
---------	----------------------------------